Parts

Manual
GGW36 Series

Walk-Behind Mower

Models:  Description:
5900749 15 HP Kawasaki w/ 36" Rear Discharge Mower Deck Export (CCWKAV1536RDCE)

5900758 15 HP Kawasaki w/ 36" Side Discharge Mower Deck Export (CCWKAV1536SDCE)
5900987 16 HP Kawasaki w/ 36" Rear Discharge Mower Deck Export (CCWKAV1636RDCE)
5900988 16 HP Kawasaki w/ 36" Side Discharge Mower Deck Export (CCWKAV1636SDCE)
5900756 15 HP Kawasaki w/ 36" Mower Deck (CCWKAV1536)
5900967 16 HP Kawasaki w/ 36" Mower Deck (CCWKAV1636)

Briggs and Stratton Power Products Group, LLC.
5375 North Main Street

Munnsville, NY 13409 USA R _5_1014;\)%
800-933-6175 evision

Rev. Date: 11/01/11
TP 400-7390-AB-WD-F







Table Of Contents

MODEL COMPONENTS PAGE
L Lo LTl =T o Y=Y €Ty oYU o RO 4
Handle Bar & Instrument Control Group - (S/N: 2013964104 & BEIOW) ....eeiiiiiiiiieieii e 6
Handle Bar & Instrument Control Group -(S/N: 2013964105 & ADOVE) ......oiiiiiiiiiiieiie e 8
FUEI TANK & MOUNE GIOUD .. ..uuiiiiiiiiiee e ittt e e e ettt e e e e et e e e e e e e et aeeeeeeeeeabaseeeaeeeeaassssaeeaeaeeesaasbasaeeaeeesaanssssneeeeeeaaansens 10
Engine Deck Group (S/N: 2013700899 & BEIOW) .......uuuiiiiiiiiiiiiiieiie ettt e ettt e e e e e et e e e e e e e are e e e e e e e eennraeeeeaens 12
Engine Deck Group (S/N: 2013700900 & ADOVE) .......oiiiiiiiiiiiii e e et e e anbe e s 14
Engine & PTO - 15 HP Kawasaki EIECIIC STArt ..........coooiiiiiiiiiiii ettt e e e e e e 16
Engine & PTO (16 HP Kaswasaki Electric Start) ... 18
PUMPD DIV GIOUD ...ttt ee ettt e et oottt et e e e e e aaae e et eaeeeaa e s taeeeeeaeesaamnnseeeeaaae e amnebaeeeeaee e asasseeeeaeannnssneeaaeeesannsnnseaaaaeaan 20
Motion Control Group - Upper (S/N: 2013964104 & BEIOW) ......ueiiiiiieiiiiiiiiee e ettt e e e e e e e e e e e s e aaaeeeans 22
Motion Control Group - Upper (S/N: 2013964105 & ADOVE) .......c.uuuiiiiiieeiiieciiiiee ettt e e e s st e e e e s e et e e e e e e e e anreeees 26
Motion Control Group - Lower (S/N: 2014601995 & BEIOW) .....ociiiiiiiiiiiiiiiee ettt e ettt e e e e e e e eaaeeeeeenees 30
Motion Control Group - Lower (S/N: 2014601996 & ADOVE) .......eiiiiiiiiiiiiiiee ettt e et e e e e e st aeeeeea e e e, 34
[ 1Yo (= TU] [ Tel €Ty o TN o SO PP R ETRRRRSOPR 36
Parking Brak GIOUP .......cooiiiiiiiiii e e e e eiiitte e e e e e eet et e e e e e e ettt e e eee e e e e aataeeeeeeeasasstaeeeaaeeeaasntaseseeaeeassssesaeessaaasbanseeaesesansssneneens 38
[Tt 1 1 G o TU ] SR 40
Deck Lift Group (T6HP CE MOUEIS) .......ueeiiiiiiiii ittt ettt e b et e e bt e e st e e e sab e e e eet e e e s neeas 42
TransmisSioN SERVICE P AR T S ... et ettt oottt e e e e oottt e e e e et e ebee e et aa e e e e asaeeaaae e e nsbneeeeaaaeeaannnneeeeas 44
TIrE & WINEEI GIOUD ...ttt ettt e ekt e et e e o bt e e ek et e e bttt e e ee et e e e ettt e e s se e e e eab e e e e e aabe e e e eanneeeennne e s 46
THrE & WREEI GrOUP ...eeeeeiieeieiiitie et ee ettt e e ettt e e e e e e ettt e e e e e e e e etatbaeeeeeeee s atbseeeeaeeessassssseeeseeeeaasassaeesesansbsneeaeeeeaanssnnens 48
Decal Group - Safety & OPEratiOn ...........oiiiiiiiiiiiiiie et e et e e e e et e e e e e e s e e aataaeese a2 e et baaeeaaeeesassnaeaeesennssnneeeens 50
Decal Group - Safety & Operation (CE MOEIS) .....c.ocuuiiiiiiiiiiiiie e et sas et e et e e 52
Decal Group - Brand & MOAEI ..........oooiuiiiiiiiie ettt ettt £ e h e E e e e kbt e bt e s ee bt e e ettt e naane e e e enne s 54
oAV Z= TR =T a1 ] (=) ol €] (o T o L TR STPTUTSURTRT 56
36" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge .........ccocee i, 58
36" Mower Deck - Housing, Covers, Spindles & Blades - Side DiSCharge .....cccc..ccovvviiiiiiiiiiiiiiiee e 60
36" Mower Deck - Housing, Spindles & Blades - Timed Side DISCharge .............ccoouueiiieiiiiiiiiiie e, 62
36" Mower Deck - Pulleys, Belts & Idler Arm - Timed Side DISCharge ... 64
36" Mower Deck - Pulleys, BEItS & IAIEF AIMN ... e et e e e e e e e e e e e e e e e e e e e e e e e e e e e aeeeeeaeeeeeeaaaaaaaanens 66
Spindle Service Parts - 5OBT095 .........oooii et e ettt e e e e e s et e e e e e e e ee b e e —eea e e e e eb——eaaeeaeaabbr—aeaaeeeaaaarraaeaaaaaaan 68
SpINAIE SErviCe Parts - BOBTATE ... ...t e et e e e e et e e e e e e e et beeaeaeeeesassaaeaeeeaesantaraeeaeeeesasssneeaaeaaaan 70
Electrical Schematics - S/N: 2013964104 & BEIOW .....ccceiiiiiiiiiiiiiie ettt e e e e e et e e e e e e sttt e e e e e e s e nnnnreeeaaeeeannneees 72-75
Electrical Schematics - S/N: 2013964105 & ADOVE ........iuiiiiiiiiiieiiiiiie ettt e e e e e ettt e ae e e st eeeeeeaee s nsnsaeeeaaeeeannnsseeeeaens 76-79

Torque Specification Chart ........ ..o e aa e Inside Back Cover



Front Frame Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

15 - Bearing Cup

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 4 TP 400-7390-AB-WD-F

— =~ —~ —



Front Frame Group

REF NO
1a
1b
2

o NOoO Ok~ W

11a
11b
11c
12
13
14
15
16
17
18
19
20
21
22
23
24
25

Footnotes

PART NO.
5403093B
5403289B
5025017X12
5025158
5025396
5020095
5407308B
5020884
5100882
5025448
5025449
5403992B
5403338B
5407944B
5025452
5101731
5025271
5020883
5021072
5025457
5025017X14
5403994B
5100688
5025270
5021670
5025011X8
5025170
5025155

QTy.

R L ST Ao I \C T \ G T | i S . T \C I \C B - \C T \ G I o> B o> B &) B

DESCRIPTION
WELD, FRONT FRAME, FER DD 36 - RED (Domestic Models)
WELD,FRONT FRAME, 36 SNP PRO WB - RED (CE Models)
BOLT, 1/2-13 X 1-1/2 GD5 YZ
WASHER, 1/2 SAE
NUT, 1/2-13 HEX NYLOCK FLANGE
GREASE FITTING, 1/4-28 STRAIGHT
WELD, CASTER YOKE
BEARING, TAPERED ROLLER, 1
CAP, CASTER SPINDLE, LOW PROFILE
NUT, 3/4-16, HEX JAM NYLON LOCK
WASHER, BELLEVILLE - 1.500 X .755
PLATE, DECK GUARD, FER DD 36 - RED (Domestic Models)
PLATE, DECK GUARD - SNP PRO WB 36 (15HP CE Models)
WELD, GUARD, CCW36CE (16HP CE Models)
BODY CLIP, 5/16-18 -1/4 MATERIAL
KNOB, 5/16-18 X 1.00, ROSETTE BLACK (Domestic Models)
NUT, #10-24 HEX NYLON LOCK
CUP, BEARING (SV) (Not Shown)
SEAL, GREASE
BOLT, 1/4-28 X 1/2, GD5 YZ
BOLT, 1/2-13 X 1-3/4 GD5 YZ
WELD, BATTERY MOUNT - RED (15HP Models)
BATTERY BOX W/DRAIN HOLE
SCREW, #10-24 X 1 RS, CZ
STRAP, RUBBER
BOLT, 5/16-18 X 1 GD5 YZ (CE Models - Secures Deck Guard - Not Shown)
WASHER, 5/16 LOCK YZ (CE Models - Secures Deck Guard - Not Shown)
WASHER, 5/16 SAE (CE Models - Secures Deck Guard - Not Shown)

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967
5900987
5900988
5900758

— =~ —~ —

CCWKAV1636)

CCWKAV1636RDCE)
CCWKAV1636SDCE)
CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

S TP 400-7390-AB-WD-F



Handle Bar & Instrument Control Group - (S/N: 2013964104 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301419

Key Switch
Service Parts

18

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 6 TP 400-7390-AB-WD-F



Handle Bar & Instrument Control Group - (S/N: 2013964104 & Below)

REF NO PART NO.

1 5025013X8
2 5025293

3 5025394

4 5025154

5 5020927

6 5025010X6
7 5025391

8 5101528

9 5101589
10 5025011X6
11 5025155
12 5022308
13 5022180
14 5047912
15 5101213
16 5600278
17 5600277
18 5022789
19 5022790
20 5022791

Footnotes

QTy.

6
6
6
2
1
2
2
1
1
4
4
4
1
1
1
1
1
1
1
1

DESCRIPTION
BOLT, 3/8-16 X 1 GD5 YZ
WASHER, 3/8 GD.9 FLAT
NUT, 3/8-16 HEX NYLOCK FLANGE
WASHER, 1/4 SAE
SWITCH, IGNITION, 6 POST
BOLT, 1/4-20 X 3/4 GD5 YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
SWITCH, LOW PROF, NO/NO
SWITCH, PLUNGER, NO, SINGLE POLE SNAP-IN
BOLT, 5/16-18 X 3/4 GD5
WASHER, 5/16 SAE
BODY CLIP, 5/16-18 X 1/2 DEEP
SWITCH, BLADE ENGAGEMENT
CABLE, CHOKE CONTROL, 56"
CABLE, THROTTLE, 54"
HANDLE BAR COVER W/ DECALS, CCW36
HANDLE BAR W/ DECALS, CCW36
KEY, IGNITION, MOLDED SET (SV)
COVER (SV)
PLASTIC NUT (SV)

The above parts group applies to the following Mfg. Nos.:

5900756 (CCWKAV1536)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

TP 400-7390-AB-WD-F



Handle Bar & Instrument Control Group -(S/N: 2013964105 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301419A

|
Key Switch
Service Parts

|

|

|

|

|
@/18 :
|

I
o
I
@—=»
I

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 8 TP 400-7390-AB-WD-F

— =~ —~ —



Handle Bar & Instrument Control Group -(S/N: 2013964105 & Above)
REFNO PARTNO. QTY. DESCRIPTION

1 5025013X8 6 BOLT, 3/8-16 X1 GD5 YZ
2 5025293 6 WASHER, 3/8 GD.9 FLAT
3 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
4 5025154 4 WASHER, 1/4 SAE
5 5020927 1 SWITCH, IGNITION, 6 POST
6 5025010X6 2 BOLT, 1/4-20 X 3/4 GD5 YZ
7 5025391 2 NUT, 1/4-20 HEX NYLOCK FLANGE
8 5101528 1 SWITCH, LOW PROF, NO/NO
9 5101216 1 SWITCH, PLUNGER, NC, SINGLE POLE SNAP-IN
10 5025011X6 4 BOLT, 5/16-18 X 3/4 GD5
11 5025155 4 WASHER, 5/16 SAE
12 5022308 4 BODY CLIP, 5/16-18 X 1/2 DEEP
13 5022180 1 SWITCH, BLADE ENGAGEMENT
14 5047912 1 CABLE, CHOKE CONTROL, 56"
15 5101213 1 CABLE, THROTTLE, 54"
16 5600278 1 HANDLE BAR COVER W/ DECALS, CCW36 (S/N: 2014984291 & Below)
17 5600475 1 HANDLE BAR W/ DECALS, CCW36 W/OUT MAGURA
18 5022789 1 KEY, IGNITION, MOLDED SET (SV)
19 5022790 1 COVER (SV)
20 5022791 1 PLASTIC NUT (SV)
21 5021841 2 GRIP, FOAM, .940 X 5 X .187
22 5406227A 1 PLATE, THROTTLE STOP (Not Shown) (CE Models)
23 5408369B 1 PLATE, HANDLE BAR COVER, SNP PRO (S/N: 2014984292 & Above)
24 5022665 2 BODY CLIP, 1/4-20 X .500 DEEP (S/N: 2014984292 & Above)
25 5408371B 1 PLATE, CARB CANISTER, CCW36 (S/N: 2014984292 & Above)
26 5025010X8 2 BOLT, 1/4-20 X 1", GD5 (S/N: 2014984292 & Above)
27 5050853X3 2 BODY MOLDING, 3" LONG
28 5050853X8P50 1 BODY MODLING, 8.50 LONG
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 9 TP 400-7390-AB-WD-F



Fuel Tank & Mount Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301386
Fuel Tank )
Replacement .~ S

arts 7

Fr e, e —— ———
I

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 10 TP 400-7390-AB-WD-F

— =~ —~ —



Fuel Tank & Mount Group

REF NO

o NOoO O~ WO =

-
- O ©

12a
12b
13
14
15a
15b
16a
16b
17

Footnotes

PART NO.
5025013X8
5025156
5022649
5025010X14
5025391
5025154
5600050
5020835
5403445A
5101270
5101651
5403229B
5407804B
5102063
5101261
5050831X11
5050831X15
5050833X17
5050833X13
5021500

QTy.

4
4
4
2
2
2
1
2
2
4
1
1
1
1
1
1
1
1
1
1

DESCRIPTION
BOLT, 3/8-16 X 1 GD5 YZ
WASHER, 3/8 SAE
BODY CLIP, 3/8-16 X .688" DEEP
BOLT, 1/4-20 X 1-3/4", GD5
NUT, 1/4-20 HEX NYLOCK FLANGE
WASHER, 1/4 SAE
KIT, BUSHING (SV)
CLAMP, HOSE, EXTERNAL, 1/2 - RED
STRAP, FUEL TANK - SNP PRO DDS - BLK
PAD, RUBBER MOUNT, 1/4 MAT
FUEL CAP, 3.5", VENTED
PLATE, FUEL TANK MOUNT - RED (15HP Models)
WELD, FUEL TANK MOUNT - RED (16HP Models)
TANK, FUEL, PLASTIC, TOP DRAW, NO LOGO
PICKUP TUBE ASM, FUEL TANK, 8.0" (SV)
HOSE, 1/4" FUEL, 11.00" (15HP Models)
HOSE, 1/4" FUEL, 15.00" (16HP Models)
WIRE LOOM, 1/2" ID, 17" LONG (15HP Models)
WIRE LOOM, 1/2 ID X 13 IN (16HP Models)
CLAMP, VINYL INSULATED (Not Shown)

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

5900988 (CCWKAV1636SDCE)

(

5900987 (CCWKAV1636RDCE)
(
(

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

11

TP 400-7390-AB-WD-F



Engine Deck Group (S/N: 2013700899 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

9301375

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 12 TP 400-7390-AB-WD-F



Engine Deck Group (S/N: 2013700899 & Below)
REFNO PARTNO. QTY. DESCRIPTION

1 5403082B 1 WELD, ENGINE DECK, SNP PRO WB - RED
2 5021379 1 GROMMET, 7/8
3 5025392 4 NUT, 5/16-18 HEX NYLOCK FLANGE
4 5403441B 1 WELD, BUMPER - SNP PRO DDS - RED
5 5025029 2 NUT, #10-24 HEX
6 5025011X8 4 BOLT, 5/16-18 X 1 GD5 YZ
7 5022095 1 SWITCH, PLUNGER, N.O./N.C.
8 5025179X4 2 SCREW, #10-24 X 1/2 ROUND PHILLIPS
9 5025155 4 WASHER, 5/16 SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 13 TP 400-7390-AB-WD-F



Engine Deck Group (S/N: 2013700900 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5101375A

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 14 TP 400-7390-AB-WD-F

— =~ —~ —



Engine Deck Group (S/N: 2013700900 & Above)

REF NO PART NO.

1 5407050B
2 5021379

3 5025011X8
4 5025155

5 5025392

6 5022095

7 5025179X4
8 5025029

9 5022308
10 5405324B
11 5405325B
12 5101270
13 5405361B
14 5406223B
15 5406224B

Footnotes

QTy.

1
1

12
12

oo

_ a A N = = DN =

DESCRIPTION
WELD, ENGINE DECK, SNP PRO WB - RED
GROMMET, 7/8
BOLT, 5/16-18 X 1 GD5 YZ
WASHER, 5/16 SAE
NUT, 5/16-18 HEX NYLOCK FLANGE
SWITCH, PLUNGER, N.O./N.C.
SCREW- #10-24 X 1/2 ROUND PHILLIPS
NUT, #10-24 HEX
BODY CLIP, 5/16-18-7GA MATERIAL
WELD, SKID PLATE, LH - RED (Side Discharge Models)
WELD, SKID PLATE, RH - RED (Side Discharge Models)
PAD, RUBBER MOUNT, 1/4 MAT
PLATE, REAR GUARD - RED
WELD, SKID GUARD, LH, CCW36RD (Rear Discharge Models)
WELD, SKID GUARD, RH, CCW36RD (Rear Discharge Models)

The above parts group applies to the following Mfg. Nos.:

5900756 (CCWKAV1536)
5900967 (CCWKAV1636)
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

15

TP 400-7390-AB-WD-F



Engine & PTO - 15 HP Kawasaki Electric Start

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

P e o e | 5301385
E R Part
| Engine Replacement Parts 5301396

1
1
1 21 - Air Filter 1
s
{
n

| 22 - Air Filter, Pre Cleaner
33 - Screen, Spark Arrester

|
I -

Hardware for
securing right
rear of engine
to frame.

Crankshaft Bolt Should be = ﬂ |

torqued to 65 Ft. Lbs. (88 Nm). ‘
IMPORTANT NOTE: Use Locktite 241 Threadlocker “N

when reinstalling a used bolt.

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 16 TP 400-7390-AB-WD-F



Engine & PTO - 15 HP Kawasaki Electric Start

REF NO

o NOoO O~ WO =

W W W WMNDNDMNDMNDMNDMNDMNDNDMNDDN =S =2 2 a4 g
WN - O O o0o~NOOUUPAWOUNM-=LO O©OMNOO O PA~AWN-= OO

Footnotes

PART NO.
5025057
5025292
5025155
5025188
5025011X14
5025011X18
5102866
5025011X20
5022621
5048681
5102217
5404967A
5022234
5101655X1
5101655X3
5101655X2
5025170
5025032
5025392
5101655X4
5101655X5
5406265B
54044348
5025010X6
5406582B
5025154
5022665
5025011X8
5025155
5025392
5021334X1
5101677

QTy.

B N e S S N T | T S . T S O O T T S S N N N N T T Y Ut U U |\ e S G N

DESCRIPTION
NUT, 5/16-18 HEX NYLON LOCK
WASHER, 5/16 GD.9 FLAT
WASHER, 5/16 SAE
WASHER, 5/16" INT. TOOTH LOCK
BOLT, 5/16-18 X 1-3/4" GD5 YZ
BOLT, 5/16-18 X 2-1/4 GD5 YZ
BOLT, CRANKSHAFT, 7/16 X 3
BOLT, 5/16-18 X 2-1/2" GD5 YZ
PULLEY, IDLER, SINGLE FLANGE
HOSE, OIL DRAIN
CLUTCH, WARNER, ELECTRIC, I-5219-121
ANCHOR, CLUTCH - BLK
ENGINE, 15HP KAWASAKI ELECTRIC START
ADAPTER, OIL DRAIN
MUFFLER, 15HP KAWASAKI (49070-7003)
HEAT SHIELD, EXHAUST MANIFOLD (SV) (13271-7023)
MANIFOLD. EXHAUST (SV) (18088-7002)
WASHER, 5/16 LOCK YZ
NUT, 5/16-18 HEX
NUT, 5/16-18 HEX NYLOCK FLANGE
AIR FILTER (SV) (11013-7017)
PRE AIR FILTER (SV) (11013-7034)
WELD, MUFFLER GUARD, CCW - RED (Export Models)
BRACKET, MUFFLER GUARD - RED (Export Models)
BOLT, 1/4-20 X 3/4 GD5 YZ (Export Models)
BRACKET, GUARD MOUNT - RED (Export Models)
WASHER, 1/4 SAE (Export Models)
BODY CLIP, 1/4-20 X 1/2 DEEP (Export Models)
BOLT, 5/16-18 X 1 GD5 YZ (Export Models)
WASHER, 5/16 SAE (Export Models)
NUT, 5/16-18 HEX NYLOCK FLANGE (Export Models)
OIL FILTER (SV) (49065-2078)
SCREE, SPARK ARRESTER (Not Shown)

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

17

TP 400-7390-AB-WD-F



Engine & PTO (16 HP Kaswasaki Electric Start)

NOTE: Unless noted otherwise,
use the standard hardware torque

specification chart.

5302369

The above parts group applies to the following Mfg. Nos.:

5900967 (CCWKAV1636)
5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

TP 400-7390-AB-WD-F

18

© Copyright 2011 Briggs and Stratton. All Rights Reserved.



Engine & PTO (16 HP Kaswasaki Electric Start)

REF NO PART NO. QTy.

1 - 1
2 5048681 1
3 5102217 1
4 5102865 1
5 5022234 1
6 5102765 1
7 5025532 3
8 5025058X16 1
9 5025156 1
10 5025249 1
11 5025188 1
12 5102496 1
13 5406655B 1
14 5101311 1
15 5050407X8 1

Footnotes

DESCRIPTION
ENGINE, 16HP, KAWI, ELEC START,FS481V
HOSE, OIL DRAIN
CLUTCH, WARNER ELECTRIC, I-5219-121
BOLT, CRANKSHAFT,7/16-20X2-3/4, GD8
ADAPTER-OIL DRAIN
MUFFLER, (16-20 HP),KAWASAKI, HORIZONTAL
BOLT,HEX FLG,SER GD5 3/8-16X1-1/4PACH CZ
BOLT, 3/8-16 X 2 GD5 TFL
WASHER, 3/8 SAE
BOLT, M8-1.25 X 20MM GD8.8
WASHER, 5/16 INT. TOOTH LOCK
PULLEY, IDLER, SINGLE FLANGE, 4" OD
ANCHOR, CLUTCH, SINGLE HOLE - RED
PULLEY, CRANKSHAFT, 1.0005 ID X 4.25 OD
KEY, 1/4 SQ X 1

The above parts group applies to the following Mfg. Nos.:

5900967 (CCWKAV1636)
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

19

TP 400-7390-AB-WD-F



Pump Drive Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301381

Belt Routing Diagram

Transmission Pulleys

\ Engine Deck
Pulley

Engine Pulley

5
\& ’ :  SPRING BODY LENGTH :
15— L 4-7/8" T
&) . .

: :

: :

| |

CAIIY>

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 20 TP 400-7390-AB-WD-F

— =~ —~ —



Pump Drive Group

REF NO PART NO. QTy. DESCRIPTION

1 5025013X8 1 BOLT, 3/8-16 X1 GD5 YZ
2 5025394 5 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025013X28 1 BOLT, 3/8-16 X 3-1/2 GD5 YZ
4 5025013X32 1 BOLT, 3/8-16 X4 GD5 YZ
5 5050407X8 1 KEY, 1/4 SQ. X 1.00
6 5023497 1 EYE BOLT, 3/8-16 X 5, 1 EYE
7 5100633 1 SPRING-EXT, 1.25 ODX5.70LGX.142WR, BLK
8 5022621 1 PULLEY, IDLER, SINGLE FLANGE
9 5101245 1 SPACER, .38 X .75 X 1.25, YZ
10 5408037B 1 BRACKET, EYEBOLT - RED
11 5046430A 1 WELD, ARM, PUMP DRIVE IDLER - BLK
12 5102004 1 SPACER, .39 X 1.00 X 2.55, SS
13 5022157 2 BUSHING, BRASS, 1.25X1X1.25
14 5025305 2 WASHER, .41 X1.75 X .14
15 5101311 1 PULLEY, CRANKSHAFT
16 5021770 1 BELT, #7-5331
17 5025156 2 WASHER, 3/8 SAE
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 21

TP 400-7390-AB-WD-F



Motion Control Group - Upper (S/N: 2013964104 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301377

Linkage
components
for right hand
reversing
handle same
as left side.

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 22 TP 400-7390-AB-WD-F



Motion Control Group - Upper (S/N: 2013964104 & Below)

REF NO

o NOoO O~ WO =

AD W W WWWWWWWWMNDNDMNDDNDNMMNDMNDNDNODDND = = 2 a
- O © 0 NO O~ WN-—-=- O O00NOOUUWRARWOUNM-LOOOMNOOOGOPA~AWN-= OO

Footnotes

PART NO.
7090095
5025154
5025010X6
5025391
5101287A
5101673
5023212
5025392
5025010X14
5025288
5021773
5025164
5025013X20
5010546
5101676
5025388
5042555
5020047
5025212X7
5021104
5101591
5025394
5403307B
5404155B
5025220
5025156
5025097
5101236
5404154B
5049037B
5021490
5101274
5044726
5403778
5403776B
5100744
5101245
5022392
5020805
5403959B
5043417

QTy.

o e el e N) = = o b 1 DN = ) = 2 2 NN W = a2 DN = O 00—

o

DESCRIPTION
NUT, HEX 1/4F GR5 YZ
WASHER, 1/4 SAE
BOLT, 1/4-20 X 3/4 GD5 YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
LEVER, REVERSE HANDLE
ROD, REVERSING, SW20
NUT, 5/16-24 HEX, LH
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 1/4-20 X 1-3/4" GD5 YZ
WASHER, 1/4" FENDER
SPRING, BRAKE
WASHER, 5/16" FENDER
BOLT, 3/8-16 X 2-1/2"
COLLAR, 3/8" SET
ADJUSTER, ROD LINKAGE 5/16-24
NUT, 5/16-18 HEX JAM
ROD, 5/16 X 13.75 TBE
COLLAR, 5/16" SET
PIN, CLEVIS, 1/4 X 7/8
CLEVIS, 1/4-28, PLASTIC
ROD, OPC LINK, FER DD WB
NUT, 3/8-16 HEX NYLOCK FLANGE
WELD, REVERSE HANDLE - RH
WELD, OPERATOR PRESENCE ROD - RED
BOLT, 3/8-16 x 1-1/2", 1/2" SHOULDER
WASHER, 3/8 SAE
NUT, 3/8-24 HEX NYLON LOCK
ROD, CRUISE CONTROL, SNP PRO WB
WELD, ROD, SWITCH - RED
WELD, OPERATOR PRESENCE, RH
GRIP, VINYL, 1/2X 4
SPACER, .26 X .50 X 1.00 YZ
DDS BRAKE PUCK
PLATE, FRICTION CONTROL
WELD, SPEED CONTROL,DDS - RED
BAR, SPEED CONTROL, DIPPED
SPACER, .38 X .75 X 1.25, YZ
ROD END, 3/8-24 LH FEMALE
BALL JOINT, 3/8-24 FEM, STUD.
WELD, REVERSE HANDLE - LH
ADJUSTER, LINKAGE

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

23

TP 400-7390-AB-WD-F



Motion Control Group - Upper (S/N: 2013964104 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301377

Linkage
components
for right hand
reversing
handle same
as left side.

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 24 TP 400-7390-AB-WD-F



Motion Control Group - Upper (S/N: 2013964104 & Below)

REF NO
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56

Footnotes

PART NO.
5025034
5600164
5600165
5021518
5021766
5025179X6
5025179X4
5025029
5025055X10
5025155
5021146
5025392
5025211
5025510

QTy.

N = NN MNMNDNOOPEANDNNDNN = 2NN =

DESCRIPTION
NUT, 3/8-16 HEX
KIT, 1-SENSO GRIP, MAGURA
KIT, ELELCTRONIC BOX, MAGURA
FUSE BLOCK
RELAY, 12V, 40A
SOCKET, RELAY (SEE ELECTIRCAL SCHEMATICS)
SCREW, #10-24 X 3/4 ROUND PHILLIPS
SCREW- #10-24 X 1/2 ROUND PHILLIPS
NUT, #10-24 HEX
BOLT, 5/16-18 X 1-1/4 GD5 TFL
WASHER, 5/16 SAE
BALL JOINT,5/16-24, FEMALE
NUT, 5/16-18 HEX NYLOCK FLANGE
PIN, HAIR, .0585 X 1-1/8, 1/4 EYE YZ
GRIP, FOAM, 1/4 X 1"

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

25

TP 400-7390-AB-WD-F



Motion Control Group - Upper (S/N: 2013964105 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301377A

iLinkage
icomponents |
\for right hand!
ireversing |
'handle same !

42— — 22 /N S
&\Q 416 5354 /%\55
51— g4 L !
4
e—31

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 26 TP 400-7390-AB-WD-F

— =~ —~ —



Motion Control Group - Upper (S/N: 2013964105 & Above)

REF NO
1
2
3
4
5a
5b

Footnotes

PART NO.
7090095
5025154
5025010X6
5025391
5407391A
5101287A
5102147
5023212
5025392
5025010X14
5025288
5022361
5025164
5025013X20
5101242
5025011X16
5025388
5022628
5025179X4
5025212X7
5021104
5101215
5025394
5403307B
5025510
5025220
5025156
5025097
5101236
5403239B
5025211
5025392
5101274
5400065
5403778
54037768
5100744
5101245
5022392
5020805
5403959B

QTy.

e\ B \C T Ao B \© I \C T \o B o B \o B Ao I \C T \C I \O I \C T \C T\ I “S IS I \C I \C I \O I\ R (o B B \b]

\S]

DESCRIPTION
NUT, HEX 1/4F GR5 YZ
WASHER, 1/4 SAE
BOLT, 1/4-20 X 3/4 GD5 YZ
NUT, 1/4-20 HEX NYLOCK FLANGE
LEVER, REVERSE HANDLE - BLK (S/N: 2014663599 - 2015332626)
LEVER, REVERSE HANDLE - BLK (S/N: 2014663598 & Below)
ROD, 5/16-24 X 33.2 LH-RH, YZ
NUT, 5/16-24 HEX, LH
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 1/4-20 X 1-3/4" GD5 YZ
WASHER, 1/4" FENDER
SPRING-COMP, .428IDX2.50LGX.154WR, BZ
WASHER, 5/16" FENDER
BOLT, 3/8-16 X 2-1/2"
ROD, OPC LINK
BOLT, 5/16-18 X 2, GD5
NUT, 5/16-18 HEX JAM
BALL JOINT, 5/16-24, LH FEMALE
SCREW, #10-24 X 1/2 ROUND PHILLIPS
PIN, CLEVIS, 1/4 X 7/8
CLEVIS, 1/4-28, PLASTIC
SPACER, .26 X .38 X 1.250 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
WELD, REVERSE HANDLE - RH (S/N: 2015332626 & Below)
GRIP, FOAM, 1/4 X 1" (S/N: 2015332626 & Below)
BOLT, 3/8-16 x 1-1/2", 1/2" SHOULDER (S/N: 2015332626 & Below)
WASHER, 3/8 SAE
NUT, 3/8-24 HEX NYLON LOCK
ROD, CRUISE CONTROL, SNP PRO WB
WELD, OPC SHAFT, RED
PIN, HAIR, .0585 X 1-1/8, 1/4 EYE YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
SPACER, .26 X .50 X 1.00 YZ
SPACER, .34 X 1.54 X .25 UHMW
PLATE, FRICTION CONTROL
WELD, SPEED CONTROL,DDS - RED
BAR, SPEED CONTROL, DIPPED
SPACER, .38 X .75 X 1.25, YZ
ROD END, 3/8-24 LH FEMALE
BALL JOINT, 3/8-24 FEM, STUD.
WELD, REVERSE HANDLE - LH (S/N: 2015332626 & Below)

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

5900988 (CCWKAV1636SDCE)

(

5900987 (CCWKAV1636RDCE)
(
(

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

27 TP 400-7390-AB-WD-F



Motion Control Group - Upper (S/N: 2013964105 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301377A

iLinkage
icomponents |
\for right hand!
ireversing |
'handle same !

42— — 22 /N S
&\Q 416 5354 /%\55
51— g4 L !
4
e—31

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 28 TP 400-7390-AB-WD-F

— =~ —~ —



Motion Control Group - Upper (S/N: 2013964105 & Above)

REF NO
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55

Footnotes

PART NO.
5021146
5025155
5102342A
5102341A
5021518
5025011X12
5025029
5025179X6
5021766
5102463
5010546
5102556A
5025223
5020095

QTy.

[\CTRN \C TN \o I \C I \C T \O I \ O T \C I S \ O N\

DESCRIPTION
BALL JOINT,5/16-24, FEMALE
WASHER, 5/16 SAE
FLAP, OPC
FLAP, OPC
FUSE BLOCK
BOLT, 5/16-18 X 1-1/2 GD5 YZ
NUT, #10-24 HEX
SCREW, #10-24 X 3/4 ROUND PHILLIPS
RELAY, 12V, 40A
SOCKET, RELAY (SEE ELECTRICAL SCHEMATICS)
SPACER, .33 X .50 X .25, CZ
COLLAR, 3/8 SET
HANDLE, REVERSING - BLK (S/N: 2015332627 & Above)
BOLT, 3/8-16 X 1, 1/2 SHOULDER (S/N: 2015332627 & Above)
GREASE FITTING, 1/4-28 STRAIGHT (S/N: 2015332627 & Above)

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

5900988 (CCWKAV1636SDCE)

(

5900987 (CCWKAV1636RDCE)
(
(

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

29

TP 400-7390-AB-WD-F



Motion Control Group - Lower (S/N: 2014601995 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301378

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 30 TP 400-7390-AB-WD-F



Motion Control Group - Lower (S/N: 2014601995 & Below)
REFNO PARTNO. QTY. DESCRIPTION

1 5025125 2 NUT, 7/16-14 HEX NYLON LOCK
2 725338 2 NUT, .31-24 HEX FLG SERLK
3 5025538 1 BOLT, 5/16-24 X 1-3/4, FULL THRD, GD5 YZ
4 5101281 1 SPACER, .26 X .50 X .50 YZ
5 5101339 2 SPRING, EXTENSION, 3.281 X .751 X .075 WIRE
6 5010580 1 COLLAR, 1/2" SET
7 5101260 2 SPACER, .33 X .63 X 1.00, YZ
8a 5407090B 1 WELD, FOOT PEDAL, SW30 - RED (S/N: 2014185058 & ABOVE)
8b 5405649B 1 WELD, PEDAL, NEUTRAL RETURN - RED (S/N: 2014185057 & BELOW)
9 5025015X6 2 BOLT, 7/16-14 X 3/4, GD 5 YZ
10 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE
11 5025189X24 2 EYE BOLT, 1/4-20 X 3, ZC
12 5100548 1 WASHER, .390 X 1.50 X .109 YZ
13 5025013X16 1 BOLT, 3/8-16 X2 GD5 YZ
14 5025394 5 NUT, 3/8-16 HEX NYLOCK FLANGE
15 5023212 2 NUT, 5/16-24 HEX, LH
16 5025011X18 2 BOLT, 5/16-18 X 2-1/4", GD5
17 5025288 2 WASHER, 1/4" FENDER
18 5025010X18 1 BOLT, 1/4-20 X 2-1/4", GD5
19 5025010X14 1 BOLT, 1/4-20 X 1-3/4" GD5 YZ
20 5100832 2 SLEEVE, CRUISE CONTROL ROLLER
21 5021098 2 BEARING, BRONZE FLANGE, 3/4
22 5101243 2 ADJUSTER, ROD LINKAGE 5/16-24
23 5100766 2 ROLLER, SPEED CONTROL
24 5101240 2 ROD, CONTROL RAMP
25 5021146 2 BALL JOINT, 5/16-24, FEMALE
26 5025013X8 4 BOLT, 3/8-16 X1 GD5 YZ
27 5025156 4 WASHER, 3/8 SAE
28a 5102406 1 SPACER, .38 X 1.13 X .781 STEP, CZ (S/N: 2014185058 & ABOVE)
28b 5101262 1 SPACER, .38 X 1.13 X 1.00 STEP, YZ (S/N: 2014185057 & BELOW)
29 5405374B 1 WELD, CONTROL ARM - RH - RED
30 5405373B 1 WELD, CONTROL ARM - LH - RED
31 5404490B 1 WELD, CONTROL SHAFT - RED
32 5025392 2 NUT, 5/16-18 HEX NYLOCK FLANGE
33 5025155 2 WASHER, 5/16 SAE
34 5025017X28 1 BOLT, 1/2-13 X 3-1/2 GD5
35 5025158 1 WASHER, 1/2 SAE
36 5025301 1 NUT, 1/2-13 JAM
37 5025396 1 NUT, 1/2-13 HEX NYLOCK FLANGE
38 5400065 1 SPACER, .34 X 1.54 X .25 UHMW (S/N: 2014185058 & ABOVE)
39 5044617 1 WASHER, .34 X 1.25 X 10 GA (S/N: 2014185058 & ABOVE)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 31 TP 400-7390-AB-WD-F



Motion Control Group - Lower (S/N: 2014601995 & Below)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301378

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 32 TP 400-7390-AB-WD-F



Motion Control Group - Lower (S/N: 2014601995 & Below)

REF NO PART NO. QTY. DESCRIPTION
40 5025561 1 SCREW, 5/16-18 X 1-1/4, FSHS, BLK, ALLEN (S/N: 2014185058 & ABOVE)
41 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE (S/N: 2014185058 & ABOVE)
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 33 TP 400-7390-AB-WD-F



Motion Control Group - Lower (S/N: 2014601996 & Above)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

15 5301378A

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 34 TP 400-7390-AB-WD-F

— =~ —~ —



Motion Control Group - Lower (S/N: 2014601996 & Above)

REF NO

o NOoO O~ WO =

W W W WMNDMNDMNDMNDMNDMNDMNDNDMNDDN-S =2 2 a4 g
WN - O O o0o~NOOUUPAWOUN-=LO O©OMNOOOGOPA~AWN-= OO

Footnotes

PART NO.
5407178B
5021098
5025013X8
5025156
5025394
5025015X6
5025125
5407090B
5102406
5025013X16
5100548
5047125
5025538
725338
5025017X28
5025158
5025301
5025396
5400065
5044617
5025561
5025392
5407040B
5103022
5407113B
5102773
5102709
5025035
5025013X20
5042658
5102716
5021683
5023320

QTy.

G \ IR \C I \C T \o Je > I N\ B \C T \C T o B R \o B\ T ¢ B o\ I \C I (o I o> B \o B

o

DESCRIPTION
WELD, CONTROL SHAFT, SW20 - RED
BEARING, BRONZE FLANGE, 3/4
BOLT, 3/8-16 X 1 GD5 YZ
WASHER, 3/8 SAE
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 7/16-14 X 3/4,GD 5 YZ
NUT, 7/16-14 HEX NYLON LOCK
WELD, FOOT PEDAL, SW30 - RED
SPACER, .38 X 1.13 X .781 STEP, CZ
BOLT, 3/8-16 X2 GD5 YZ
WASHER, .390 X 1.50 X .109, YZ
SPACER, .39 X 1.00 X .88, CZ
BOLT, 5/16-24 X 1-3/4, FULL THRD, GD5 YZ
NUT, .31-24 HEX FLG SERRATED LK
BOLT, 1/2-13 X 3-1/2 GD5 YZ
WASHER, 1/2 SAE
NUT, 1/2-13 HEX JAM
NUT, 1/2-13 HEX NYLOCK FLANGE
SPACER, .34 X 1.54 X .25 UHMW
WASHER, .34 X 1.25 X 10 GA
SCREW, 5/16-18 X 1-1/4, FSHS, BLK, ALLEN
NUT, 5/16-18 HEX NYLOCK FLANGE
PLATE, CONTROL ARM, SW20 - RED
TRUNION, 1/2" POSTS, STAINLESS
BRACKET, PIVOT SUPPORT - RED
BUSHING, .38ID X .47 OD X .38L, FL
BUSHING, .38 X .75 X .75, PLASTIC
NUT, 3/8-24 HEX
BOLT, 3/8-16 X 2-1/2 GD5 YZ
SPACER, .39 X .75 X 1.06
ROD, RETURN CONTROL, SW30
BALL JOINT, 3/8-24 FEMALE
SPRING-COMP, .615ID X 4.00LG X .080WR

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

5900988 (CCWKAV1636SDCE)

(

5900987 (CCWKAV1636RDCE)
(
(

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

35

TP 400-7390-AB-WD-F



Hydraulic Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

17 (#17 used on 15HP models only). 5301382

15a, 15b

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 36 TP 400-7390-AB-WD-F

— =~ —~ —



Hydraulic Group

REF NO

o NOoO O~ WO =

- a4 a4
w NN = O o

14a
14b
15a
15b
16a
16b
17
18
19
20
21
22
23
24

Footnotes

PART NO.
5025292
5020047
5025156
5025013X8
5025394
5025010X6
5025391
5025154
5025011X18
5025011X44
5025392
5025011X22
5403335A
5101276
5102883
5101188
5102809
5101189
5102810
5403228B
5100473
5101176
5101177
5050857X4P25
5025474
5022481
5050857X6

QTy.

NN BEDNDN-LAN =2 22 a2 2 NDDODNDPPONDNDNEBRERAOOWNDO©

DESCRIPTION
WASHER, 5/16 GD.9 FLAT
COLLAR, 5/16 SET
WASHER, 3/8 SAE
BOLT, 3/8-16 X 1 GD5 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
BOLT, 1/4-20 X 3/4", GD5
NUT, 1/4-20 HEX NYLOCK FLANGE
WASHER, 1/4 SAE
BOLT, 5/16-18 X 2-1/4 GD5 YZ
BOLT, 5/16-18 X 5-1/2, GD 5, YZ
NUT, 5/16-18 HEX NYLOCK FLANGE
BOLT, 5/16-18 X 2-3/4, GD 5, YZ
PLATE, WHEEL SPACER - 1/4" - BLACK
ROD, HYDRO RELEASE, SNP PRO WB (S/N: 2014601995 & Below)
ROD, HYDRO RELEASE, SW20 (S/N: 2014601996 & Above)
TRANSMISSION, LH, HG ZH-GMBB-3A5A-1LLX (S/N: 2014601995 & Below)
TRANSMISSION, LH, ZJ-GMFE-3B5B-1RLX (S/N: 2014601996 & Above)
TRANSMISSION, RH, HG ZH-KMBB-3A5A-1LLX (S/N: 2014601995 & Below)
TRANSMISSION, RH, ZJ-KMFE-3C5C-1RLX (S/N: 2014601996 & Above)
PLATE, HYD TANK MOUNT - RED (15HP Models)
RESERVOIR, HYDRO OIL, 350 ML
SPACER, HYDRO LINK, SNP PRO WB
SPACER, .34 X .75 X 3.27, YZ
HOSE, 1/2" X 4.25 PUSH-ON
CLAMP, HOSE, .75 FREE DIA.
COLLAR, 1/4" SET
HOSE, 1/2" X 6" PUSH-ON (16HP Models)

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967
5900987
5900988
5900758

— =~ —~ —

CCWKAV1636)

CCWKAV1636RDCE)
CCWKAV1636SDCE)
CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

37 TP 400-7390-AB-WD-F



Parking Brake Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

ﬁ? 9301380

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 38 TP 400-7390-AB-WD-F

— =~ —~ —



Parking Brake Group
REFNO PARTNO. QTY. DESCRIPTION

1 5023323 1 CLEVIS, 5/16-24, STEEL
2 5102997 2 COLLAR, DOUBLE SPLIT, 5/16 CZ
3 5025211 4 PIN, HAIR, .0585 X 1-1/8, 1/4 EYE, YZ
4 5025017X12 1 BOLT, 1/2-13 X 1-1/2 GD5 YZ
5 5025396 1 NUT, 1/2-13 HEX NYLOCK FLANGE
6 5025158 1 WASHER, 1/2 SAE
7 5025045 1 NUT, 5/16-24 HEX NYLOCK
8 5021880 1 GRIP, FOAM
9 5023216 1 NUT, 5/16-24 JAM
10 5025213X8 1 PIN, CLEVIS, 5/16 X 1YZ
11 5025010X6 4 BOLT, 1/4-20 X 3/4 GD5 YZ
12 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE
13 5101116 1 ROD, PULLER ROD
14 5101123 2 BEARING, 1/2" FLANGED
15 5403361B 1 WELD BRAKE SHAFT - RED
16 5101253 1 SPRING-EXT, .75 OD X 3.40 LG, X .115 WR
17 5101246 1 ROD, LOWER BRAKE CONTROL
18 5023242 1 SPRING, CONTROL ROD
19 5403395B 1 WELD, BRAKE LINK CONNECTOR - RED
20 5403960 1 WASHER, KEYED, 1-1/2 OD
21 5403312B 1 LINK, BRAKE PIVOT
22 5025155 2 WASHER, 5/16 SAE
23 5025154 6 WASHER, 1/4 SAE
24 5020047 1 COLLAR, 5/16 SET
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 39 TP 400-7390-AB-WD-F



Deck Lift Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301383

o . ‘ (/
Gl
) N ) : RN
T [N
24\\~)’\“ : "
“‘xxl
25 |
— : N
1
1/ P

R
AY

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 40 TP 400-7390-AB-WD-F



Deck Lift Group

REF NO PART NO. QTy. DESCRIPTION
1 5025158 2 WASHER, 1/2 SAE
2 5025394 6 NUT, 3/8-16 HEX NYLOCK FLANGE
3 5025013X16 2 BOLT, 3/8-16 X2 GD5 YZ
4 5042658 2 SPACER, .39 X .75 X 1.06
5 5025293 4 WASHER, 3/8 GD.9 FLAT
6 5025013X10 4 BOLT, 3/8-16 X 1-1/4 GD5
7 5025396 10 NUT, 1/2-13 HEX NYLOCK FLANGE
8 5102808A 2 DECK CRANK - BLK
9 5021733 2 KNOB, PLASTIC, 1/2-13
10 5025017X40 2 BOLT, 1/2-13 X5 GD5 YZ
11 5025150 16 WASHER, 1/2 USS
12 5101413 6 SPACER, .52 X 1.00 X 1.825
13 5403224B 4 BAR, DECK LIFT - ADJ - RED
14 5023356 16 BUSHING, 1.00X1.13X.75, PLA
15 5102086 2 CAP, VINYL, 1.062 X 1.00 BLK
16 5403477B 2 PLATE, DECK HEIGHT INDICATOR - SNP RED
17 5101516 2 ROD, DECK LIFT, STUD
18 5102772 2 WASHER, SQ, .715ID X 1.63SQ X 14TH, CZ
19 5101310 2 POINTER, DECK HEIGHT
20 5025017X24 6 BOLT, 1/2-13 X 3 GD5
21 5043366 2 SPACER, .50 X 1.00 X 2.25
22 5025500 2 HEX NUT, 1/2-13, SERRATED FLANGE, YZ
23 5025017X28 2 BOLT, 1/2-13 X 3-1/2 GD5
24 5025159 2 WASHER, 5/8 USS
25 5101722 2 SPRING, COMP, .695 X .885 X 7.5, BLACK
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 41

TP 400-7390-AB-WD-F



Deck Lift Group (16HP CE Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

18 4 5302568

/

/

(0
g0
\

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 42 TP 400-7390-AB-WD-F



Deck Lift Group (16HP CE Models)

REF NO

o NOoO O~ WO =

[N T NS T NS T S T S TN 1 T ) R G G G G G G G G G §
OO WOWN -+ O O©00~NO G A~AWDND-—= O ©

Footnotes

PART NO.
5025396
5102774A
5025017X44
5021733
5101413
5023356
5025150
5025017X24
5025013X10
5025293
5025394
5407433B
5405594B
5102136
5025017X16
5102143
5043366
5102086
5025017X28
5101485
5025158
5102751
5102085
5025183
5025013X8
5102946

QTy.

12
2
2
2
6
16
16

]

N BADNDMNDMNMNDBENDNDOMNONNDMNOMNDMNDNND DO~ D

DESCRIPTION
NUT, 1/2-13 HEX NYLOCK FLANGE
DECK CRANK, SW30, CZ - BLK
BOLT-1/2-13 X 5-1/2 GD5 YZ
KNOB, PLASTIC, 1/2-13
SPACER, .52 X 1.00 X 1.83, CZ
BUSHING, 1.00X1.13X.75, PLA
WASHER, 1/2 USS
BOLT, 1/2-13 X3 GD5 YZ
BOLT, 3/8-16 X 1-1/4 GD5
WASHER, 3/8 GD.9 FLAT
NUT, 3/8-16 HEX NYLOCK FLANGE
BAR, DECK LIFT, ADJUSTER
PLATE, DECK HEIGHT INDICATOR - SNP RED
SPACER, .52 X .75 X 1.06 SHLDR, CZ
BOLT, 1/2-13 X2 GD5 YZ
POINTER, DECK HEIGHT, SW30
SPACER, .50 X 1.00 X 2.25
CAP, VINYL, 1.062 X 1.00 BLK
BOLT, 1/2-13 X 3-1/2 GD5 YZ
ROD, DECK LIFT, SW30-52-61
WASHER, 1/2 SAE
WASHER, SQ, .823ID, X 1.63SQ X .14TH, CZ
SPRING, COMP, .840 X 1.044 X 6.7, BLK
WASHER, 3/4 USS
BOLT, 3/8-16 X 1 GD5 YZ
SPACER, .64 X .82 X .88, CZ

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

43

TP 400-7390-AB-WD-F



Transmission SERVICE PARTS

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5101189

SERVICE SCHEMATIC FOR
ZH-KMBB-3A5A-1LLX (5101189)
ZH-GMBB-3A5A-1LLX (5101188)

3X 123

AVAILABLE PARTS LISTED ARE
IDENTICAL FOR BOTH TRANSMISSIONS

THICK RACE
TOWARD 65
PISTONS 216

\2x 134

16X 7

ITEMS NOT SHOWN

200 - SEAL KIT
* - PARTS INCLUDED IN 200, SEAL KIT

10%

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 44 TP 400-7390-AB-WD-F



Transmission SERVICE PARTS

REF NO
23
41
56
57
95
120
121
200
210

Footnotes

PART NO.

5101026X1
5101026X2
5101026X3
5101026X4
5101026X5
5101188X1
5101188X2
5101026X8
5101026X9

QTy.

T G U G (U G G T G G Y

DESCRIPTION
OIL FILTER
SEAL, LIP, 18 X 32 X 7
SEAL, LIP, 17 X 40 X 7
RING, RET 2.06 INT
BEARING BALL, 1.0 X 52 X 15 OPEN 6205M
FAN, 7", 10 BLADE
PULLEY, HYDRO-GEAR 50302
KIT SEAL
KIT, INPUT SHAFT

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

45

TP 400-7390-AB-WD-F



Tire & Wheel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301384

Front Wheels & Tires

Rear Wheels & Tires

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 46 TP 400-7390-AB-WD-F



Tire & Wheel Group

REF NO PART NO.
1 5100790
2 5025396
3 5021181X3
4 5021182
5 5021043
6 5041657
7 5025017X44
8 5102464
9 7078119
10 7102823
11 5020601
12 2172353
13 5025158
Footnotes

QTy.

[\CTNN \C TN oo 2N \C I \C T\ I \C T \C T\ I \C T \C T \© I \ O]

DESCRIPTION
FLAT FREE TIRE ASSY, 9.00 X 3.50 - 4.00
NUT, 1/2-13 HEX NYLOCK FLANGE
HUB & BEARING ASSEMBLY (SV)
BEARING, ROLLER (ONE PER TIRE)(SV)
RETAINER, BEARING (TWO PER TIRE)(SV)
AXLE, CASTER WHEEL
BOLT, 1/2-13 X 5-1/2" GD5 YZ
TIRE ASM, 18 X 6.50-8, 4 PLY K500
TIRE, 18 X 6.5 - 8, MULTI-TRAC (SV)
RIM, 8 X 5.375 4L 2.82 CH POS SILVER (SV)
NUT, 1/2-20, FOR WHEEL BOLT SILVER
VALVE STEM & CAP-AIR .453DIA 0.88LG (SV)
WASHER, 1/2 SAE

The above parts group applies to the following Mfg. Nos.:

5900756 (CCWKAV1536)
5900967 (CCWKAV1636)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

47

TP 400-7390-AB-WD-F



Tire & Wheel Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302436

Front Wheels & Tires

Rear Wheels & Tires

Inflate to 15 PSI (1,03 bar)

The above parts group applies to the following Mfg. Nos.:

5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 48 TP 400-7390-AB-WD-F



Tire & Wheel Group

REF NO PART NO. QrTy.
5100715
5101418X1
5021043
5045996
5025158
5025017X56
5025396
5102375
5101068X1
5102375X1
5020601

- O © 00N O O b~ WN =
(oo \C TN \O 2 \© RN \C T\ I \C T \C T\ I \O I \ O]

Footnotes

DESCRIPTION
TIRE ASSM, 11X4.00-5 FLAT FREE
BEARING, CASTER WHEEL
RETAINER, BEARING
CASTER AXLE DDSH
WASHER, 1/2 SAE
BOLT, 1/2-13 X7 GD5 YZ
NUT, 1/2-13 HEX NYLOCK FLANGE
TIRE ASM, 20X7-10, 2.0 OS TURF MASTER
TIRE, 20 X 7 -10 NHS, TURF MASTER
WHEEL, 10X6, 4 BOLT, NEG .700" OFFSET
NUT, 1/2-20, FOR WHEEL BOLT SILVER

The above parts group applies to the following Mfg. Nos.:

5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

49

TP 400-7390-AB-WD-F



Decal Group - Safety & Operation

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301364

Fire hazard
* K kot g, s o s

$70 G atow o oot s
Hikora
Tt s
Bt T e

£
0T o wok coumtin e
o cpenng

‘Carbon monuxide hazard
msaross oo

11,12

PINCH POINT
7 — |HAZARD
To avoid injury from
rotating parts, stay clear
of parts and keep aif
shicids and guards in
place.

1a5 partes giratrias, aiéjess
de fas parles y manfenga
togas las pantalias y guardas
en su lugar

Beforo djusting the cutting height the bell
MUST be adjasted on ihe PTO pufley as indicaled below.

— 1 an—
& 8
'—: 257 16.9) :
- s

e 315" (B9} e

— 2n2) —
LS (115)—
" < INCHES 1= CM.

Dew:
t stz

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 50 TP 400-7390-AB-WD-F



Decal Group - Safety & Operation

REF NO PART NO. QTy.

1 5100812 1
2 5100711 1
3 5100712 1
4 5100088 1
5 5101292 1
6a 5101386 1
6b 5102762 1
7 5102900 1
8 5101291 2
9 5100490 1
10 5101991 2
11 5101468 3
12 5101479 2
13 5100954 1
Footnotes

DESCRIPTION
DECAL, WARNING
DECAL, DANGER
DECAL, DANGER, FIRE (SP)
DECAL, DANGER, MOWER
DECAL, DANGER, MOWER DISCHARGE, SPDD
DECAL, CONTROL PANEL, SPDD
DECAL, CONTROL PANEL, WB (S/N: 2014185049 & Below)
DECAL, PINCH POINT (S/N: 2014185050 & Above)
DECAL, CUT HEIGHT, SPDD
DECAL, PEDAL
DECAL, TRANSAXLE RELEASE
DECAL, BELT LOCATION, PTO, SW20
DECAL, CUT HEIGHT, SW-20
DECAL, OPC, CCW (S/N: 2013964104 & Below)

The above parts group applies to the following Mfg. Nos.:

5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

51

TP 400-7390-AB-WD-F



Decal Group - Safety & Operation (CE Models)

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301364X

8,9
#8 in this position on
15HP Models only

e adjusting the cuttn
justed o the PXO pul

8,9
#8 in this position on
15HP Models only

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 52 TP 400-7390-AB-WD-F



Decal Group - Safety & Operation (CE Models)
REFNO PARTNO. QTY. DESCRIPTION

1 5100934 1 DECAL, CCW, CE

2 1720389 2 DECAL-DANGER ROTATING BLADE SYMBOLS

3 5061042 3 DECAL, CE DANGER

4 5101386 1 DECAL, CONTROL PANEL, SPDD

5 5101291 2 DECAL, CUT HEIGHT, SPDD

6 5100490 1 DECAL, PEDAL

7 5101991 2 DECAL, TRANSAXLE RELEASE

8 5101468 3 DECAL, BELT LOCATION, PTO, SW20 (Qty: 1 on 16HP Models only)

9 5101479 2 DECAL, CUT HEIGHT, SW-20

10 5100954 1 DECAL, OPC, CCW (S/N: 2013964104 & Below)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 53 TP 400-7390-AB-WD-F



Decal Group - Brand & Model

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301365

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 54 TP 400-7390-AB-WD-F

— =~ —~ —



Decal Group - Brand & Model

REF NO PART NO. QTy. DESCRIPTION
1 5101322 1 DECAL, 36"
2 5022560 1 DECAL, FERRIS TEXT & LOGO
3 5100850 1 DECAL, FERRIS SHIELD
4 5100852 1 DECAL, COMFORT CONTROL

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 55 TP 400-7390-AB-WD-F



Evap Canister Group

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

“““““““““““““““““““ S 5302733

1 1
1 |
| |
! / 8 :
1
|
: EVAP R " |
! CANISTER g :
| / |
1 9 !
1 |
| |
1 7 |
| AN :
! :
1 |
| |
! l
i FUEL TANK |
| |
| |
1 |
1 |
1 |
| |
| |
1 [
1 |
| |
| |
1
1 ENGINE : .
i 3
| e

The above parts group applies to the following Mfg. Nos.:
5900967 (CCWKAV1636)

5900987 (CCWKAV1636RDCE)

5900988 (CCWKAV1636SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 56 TP 400-7390-AB-WD-F



Evap Canister Group

REF NO PART NO. QrTy.
313036
5103055
5025299X6
5025391
770552X51
7700552X12
5103082
5103084

© 00 NO O WN =
NN =2 = NN = =

Footnotes

DESCRIPTION
CNSTR, CARB, 6 GAL
DECAL, EPA CERT, WALKS (Located on frame near Serial Tag)
CLAMP, 3" ID, CUSHIONED, STAINLESS
SCREW, 1/4-20 X 3/4 ALLEN BH
NUT, 1/4-20 HEX NYLOCK FLANGE
HOSE, VAPOR, 5MM ID, 51.00 LG
HOSE, VAPOR, 5MM ID, 12.00 LG
FITTING, 90 DEG, 3/16X3/16, SANTOPRENE
FITTING, STRAIGHT, 3/16X3/16, PLASTIC

The above parts group applies to the following Mfg. Nos.:

5900967 (CCWKAV1636)
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

57

TP 400-7390-AB-WD-F



36" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301363

The top flange of the discharge
chute mounts underneath the \
rear plate of the mower deck.

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 58 TP 400-7390-AB-WD-F



36" Mower Deck - Housing, Covers, Spindles & Blades - Rear Discharge

REF NO PART NO. QTy. DESCRIPTION
1a 5600369 1 DECK SHELL W/ DECALS, 36" CCWCE (15HP Models)
1b 5600505 1 DECK SHELL W/ DECALS, CCW1636RDCE (16HP Models)
2 5404131B 1 BAFFLE, 36RD, SNP PRO - RED
3 5404132B 1 BAFFLE, ANGLED, 36RD, SNP PRO - RED
4 5025155 7 WASHER, 5/16 SAE
5 5025011X8 7 BOLT, 5/16-18 X 1 GD5 YZ
6a 5061095 2 ASSM, SPINDLE, LOW PROFILE (15HP Models)
6b 5061096 2 ASSM, SPINDLE, LONG SHAFT (16HP Models)
7 5023156 8 BOLT, 5/16-18 X 1 1/4 FLANGE
8 5025477 2 WASHER, 5/8 GRADE 8, YZ
9 5025320X14 2 BOLT, 5/8-11 X 1-3/4 GD8
10 5021227X2 2 BLADE, 18 (SET OF TWO)
11 5025164 3 WASHER, 5/16 FENDER
12 5025154 4 WASHER, 1/4 SAE
13 5404168 1 WELD, DISCHARGE CHUTE, 36 WB RD
14 5404167 1 FLAP, RUBBER, 36RD
15 5025391 4 NUT, 1/4-20 HEX NYLOCK FLANGE
16 5025392 1 NUT, 5/16-18 HEX NYLOCK FLANGE
17 5025010X8 4 BOLT, 1/4-20 X 1, GD5
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 59 TP 400-7390-AB-WD-F



36" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301372

The above parts group applies to the following Mfg. Nos.:
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 60 TP 400-7390-AB-WD-F



36" Mower Deck - Housing, Covers, Spindles & Blades - Side Discharge
REFNO PARTNO. QTY. DESCRIPTION

1a 5600330 1 DECK SHELL W/ DECALS, CCW1536SDCE (15HP Models)
1b 5600506 1 DECK SHELL W/ DECALS, CCW1636SDCE (16HP Models)
2 5061095 2 ASSM, SPINDLE, LOW PROFILE
3 5023156 8 BOLT, 5/16-18 X 1 1/4 FLANGE
4 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE
5 5021227X2 1 BLADE, 18 (SET OF TWO)
6 5025320X14 2 BOLT, 5/8-11 X 1-3/4" GD8
7 5025477 2 WASHER, 5/8" GRADE 8, YZ
8 5402404 1 CHUTE, DISCHARGE, RUBBER, BENT (SV)
9 5402361B 1 WELD, FRAME CHUTE, 44/48/52 -SNP RED
10 5402362A 1 SUPPORT, DISCHARGE CHUTE, 44/48/52 - BLK
11 5025013X12 2 BOLT, 3/8-16 X 1-1/2 GD5 YZ
12 5025394 2 NUT, 3/8-16 HEX NYLOCK FLANGE
13 5042555 1 ROD, BRAKE LINKAGE
14 5025045 2 NUT, 5/16-24 HEX NYLON LOCK
15 5600088 1 KIT, DISCHARGE CHUTE, FERRIS RED (Includes Ref. Nos 8 - 10)
16 5020095 4 GREASE FITTING, 1/4-28 STRAIGHT
17 5023385 1 SPRING, TORSION
18 5025164 1 WASHER, 5/16 FENDER
19 5023489 1 CAP, PROTECTOR, .120 ID
20 5061598 1 SPACER, TORSION SPRING, 9.63 LG
Footnotes

The above parts group applies to the following Mfg. Nos.:
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 61 TP 400-7390-AB-WD-F



36" Mower Deck - Housing, Spindles & Blades - Timed Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

9301399

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 62 TP 400-7390-AB-WD-F



36" Mower Deck - Housing, Spindles & Blades - Timed Side Discharge

REF NO PART NO. QTy. DESCRIPTION

1 5600264 1 DECK SHELL W/ DECALS, 36", CCWKAV1536
2 5061175 2 ASSM, SPINDLE, BLADE SADDLE
3 5023156 8 BOLT, 5/16-18 X 1 1/4 FLANGE
4 5025392 8 NUT, 5/16-18 HEX NYLOCK FLANGE
5 5021227X2 2 BLADE, 18 (SET OF TWO)
6 5025320X14 2 BOLT, 5/8-11 X 1-3/4 GD8
7 5025477 2 WASHER, 5/8 GRADE 8, YZ
8 5404335 1 CHUTE, DISCHARGE, BEND RUBBER, 36"
9 5404607B 1 WELD, CHUTE MOUNT, 36 - RED

10 5404624B 1 CHUTE, SUPPORT, 36 - RED

11 5048954B 1 PLATE, BAFFLE

12 5025155 2 WASHER, 5/16 SAE

13 5025045 2 NUT, 5/16-24 HEX NYLON LOCK

14 5101656 1 ROD, 5/16-24 X 12.75, YZ

15 5600263 1 KIT, 36" DISCHARGE CHUTE

16 5025145X6 2 BOLT, 5/16-18 X 3/4, CARRIAGE

17 5025013X12 3 BOLT, 3/8-16 X 1-1/2 GD5 YZ

18 5025394 3 NUT, 3/8-16 HEX NYLOCK FLANGE

19 5100548 1 WASHER, .390 X 1.50 X .109, YZ

20 5020095 4 GREASE FITTING, 1/4-28 STRAIGHT

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 63 TP 400-7390-AB-WD-F



36" Mower Deck - Pulleys, Belts & Idler Arm - Timed Side Discharge

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5301400

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 64 TP 400-7390-AB-WD-F



36" Mower Deck - Pulleys, Belts & Idler Arm - Timed Side Discharge

REF NO PART NO.

1 5048977

2 5047638

3 5045023

4 5049238

5 5049221

6 5021976

7 5025389

8 5403902B
9 5025017X28
10 5021541

11 5403007A
12 5050407X8
13 5025396
14 5025017X40
15 5025150
16 5020095
17 5025497
18 5025405
19 5025406
20 5045023
21 5061339
22 5101306
23 5101508
24 5100632
25 5101302
26 5025017X26
27 5023264
28 5101103
29 5025158
30 5025440
31 5025394
32 5025084
33 5025429
34 5025013X8

Footnotes

QTy.

2
1
1
1
2
1
2
1
1
2
1
1
3
1
2
1
2
2
2
1
1
1
1
1
1
1
1
1
1
2
3
1
1
2

DESCRIPTION
SPROCKET, GOODYEAR EAGLE PD
PULLEY, SPINDLE
SPACER, .52 X 1.00 X .44
BELT, SPROCKET DRIVE
SPACER, 1.00 X 1.50 X 1.19
PULLEY, IDLER 6-3/4
KEY, 1/4 SQ. X 3/4
WELD, ANCHOR EYEBOLT - RED
BOLT, 1/2-13 X 3 1/2" GD5 YZ
BUSHING, FLANGE
WELD, IDLER ARM - BLK
KEY, 1/4 SQ. X 1.00
NUT, 1/2-13 HEX NYLOCK FLANGE
BOLT-1/2-13 X5 GD5 YZ
WASHER, 1/2 USS
GREASE FITTING, 1/4-28 STRAIGHT
WASHER, REINFORCEMENT, YZ
NUT, 3/4-16 HEX
WASHER, 3/4 BELLEVILLE
SPACER, .52 X 1.00 X .44
SPACER, .52 X 1.00 X 3.42
SPACER, 1.00 X 1.50 X 1.00, YZ
BELT, BP-SEC, 68.00EL, ARAMID, WRPD
SPRING, EXTENSION, SWIVEL. LONG HOOK
PULLEY, 6" DEEP GROVE, IDLER
BOLT, 1/2-13 X 3-1/4, HEX HD, GD5, YZ
PULLEY, FLAT IDLER, 5.0X.75
SHIELD, PULLEY BEARING
WASHER, 1/2 SAE
WASHER, 1/2 GD9 YZ
NUT, 3/8-16 HEX NYLOCK FLANGE
NUT, 3/8-16 HEX JAM
EYEBOLT, 3/8-16 X 4, 2-1/8 OF THREAD
BOLT, 3/8-16 X 1 GD5, YZ

The above parts group applies to the following Mfg. Nos.:

5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

65

TP 400-7390-AB-WD-F



36" Mower Deck - Pulleys, Belts & Idler Arm

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5302571

Coil-to-coil
spring length

16\ 6” (15.2 cm)

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 66 TP 400-7390-AB-WD-F



36" Mower Deck - Pulleys, Belts & Idler Arm

REF NO
1
2a
2b

o NOoO O~ W

11
12
13
14
15
16
17
18
19a
19b
20
21
22
23
24
25
26
27
28
29
30a
30b
31
32
33

Footnotes

PART NO.
5101312
5045178
5102543
5025017X22
5025396
5403424B
5020095
5045022
5021541
5025056
5025150
5101312
5025158
5025396
5100632
5100444
5025405
5025406
5050407X10
5020871
5101313
5102409
5025017X36
5101103
5044960
5100548
5025013X10
5025394
5403902B
5025013X8
5025394
5025429
5023497
5025084
5042133
5101306

QTy.

1
1
1
2
1
1
1
1
2
1
1
1
1
1
1
2
2
2
2
1
1
1
1
2
1
2
1
1
1
2
3
1
1
1
2
2

DESCRIPTION
PULLEY, IDLER, 5.00 WIDE W/ .51 BORE
SPACER, .52 X 1.00 X .75, CZ (15HP Models)
SPACER, .52 x 1.38 x 1.25, CZ (16HP Models)
BOLT, 1/2-13 X 2-3/4 GD5 YZ
NUT, 1/2-13 HEX NYLOCK FLANGE
WELD, IDLER ARM SHORT - RED
GREASE FITTING, 1/4-28 STRAIGHT
SPACER, .52 X 1.00 X 3.50
BUSHING, FLANGE
NUT, 1/2-13 HEX NYLON LOCK
WASHER, 1/2 USS
PULLEY, IDLER, 5.00 WIDE W/ .51 BORE
WASHER, 1/2 SAE
NUT, 1/2-13 HEX NYLOCK FLANGE
SPRING, EXTENSION, SWIVEL. LONG HOOK
PULLEY, SPIN, 6.5 OD X 25MM,
NUT, 3/4-16 HEX
WASHER, 3/4 BELLEVILLE
KEY, 1/4 SQ X 1-1/4

BELT, BP-SEC, 87.99EL, ARAMID, WRPD (16HP Models) (Not Shown)
BELT, BP-SEC, 85.10EL, LG ARAMID, WRPD (15HP Models) (Not Shown)

SPACER. .52 X 1.50 X 1.75, CZ

BOLT, 1/2-13 X 4-1/2 GD5 YZ

SHIELD, PULLEY BEARING

SPACER, .39 X 1.00 X .25

WASHER, .390 X 1.50 X .109, YZ

BOLT, 3/8-16 X 1-1/4 GD5

NUT, 3/8-16 HEX NYLOCK FLANGE

WELD, ANCHOR EYEBOLT - RED

BOLT, 3/8-16 X 1 GD5 YZ

NUT, 3/8-16 HEX NYLOCK FLANGE

EYE BOLT, 3/8-16 X 4, 2 1/8 OF THREAD (15HP Models)
EYE BOLT, 3/8-16 X 5, 1 EYE (16HP Models)
NUT, 3/8-16 HEX JAM

SPACER, 1.01 X 1.50 X .37, CZ (16HP Models)
SPACER, 1.00 X 1.50 X 1.00, CZ (16HP Models)

The above parts group applies to the following Mfg. Nos.:
5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

67

TP 400-7390-AB-WD-F



Spindle Service Parts - 5061095

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

-
S

\‘\ 5
%l
|

]

TT10

S

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 68 TP 400-7390-AB-WD-F



Spindle Service Parts - 5061095

REF NO PART NO. QTy. DESCRIPTION

1 5061095 1 ASSM, SPINDLE, LOW PROFILE

2 5023329 1 GREASE FITTING (SV)

3 5025405 1 NUT, 3/4-16 HEX (SV)

4 5025406 1 WASHER, 3/4 BELLEVILLE (SV)

5 5049793 2 TRASH SHIELD (SV)

6 5023330 2 BEARING (SV)

7 5023296 1 RELIEF VALVE (SV)

8 5061097 1 SPINDLE HOUSING (SV)

9 5061099 1 SPACER, 1.00 X 1.25 X 1.75 (SV)
10 5061098 1 SPINDLE SHAFT (SV)

Footnotes

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

5900967 (CCWKAV1636)

5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 69

TP 400-7390-AB-WD-F



Spindle Service Parts - 5061175

NOTE: Unless noted otherwise,
use the standard hardware torque
specification chart.

5061175

The above parts group applies to the following Mfg. Nos.:
5900756 (CCWKAV1536)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 70 TP 400-7390-AB-WD-F



Spindle Service Parts - 5061175

REF NO PART NO. QrTy.
5061175
5061097
5061137
5061099
5023330
5023329
5023296
5049793

0 NOoO OO =
N = =4 N =& a4 a

Footnotes

DESCRIPTION
ASSM, SPINDLE, BLADE SADDLE
HOUSING, SPINDLE
WELD, SHAFT, BLADE SADDLE
SPACER
BEARING, .98 X 2.44 X .67
FITTING
FITTING, RELIEF, 1-5 PSI
SHIELD, TRASH

The above parts group applies to the following Mfg. Nos.:

5900756 (CCWKAV1536)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

7

TP 400-7390-AB-WD-F



Electrical Schematic - Charging Circuit - S/N: 2013964104 & Below

5404086C

MAIN WIRE HARNESS
5404086
ORANGE/GREEN
YELLOW
L OPTIONAL HOURMETER
- 5023244
GRAY GRAY BLUE
VIOLET
PTO SWITCH WHITE/RED
BED 5022180
% YELLOW o a
5 T ; |3 o WHITE/RED WHITE/RED
il - A g TG
gH YELLOW " B r . .
. w T
& VIOLET i L BLACK
4 | WHITE RELAY -
H e . e LY | 5021766
gl 3 YELLOW [/ BLACK l L R BLACK
g low J\ I ORANGE/BLACK ORANGE/BLACK
z | o
B e < L L\ BLACK J r
A=) % 4 r
¥ iGurTion s 1 AUXILLARY OPERATOR 5
, | 5
SWITEH st 2 gog e PRESENCE SWITCH :
© g ook & = F| = 5101589 w O//O”‘
2 I | g [ o
§g ORANGEWHITE orancewHTE Ry 1 5 &, “
£3 ’ 4 0 ﬁ‘j;}{)-‘
& } H RELAY
] 5021766
.
k:/O I WHITE/RED
! ]
O;/WO g ORANGEWHITE
PARKING BRAKE - = X
SWITCH g g 2
5101628 = ° ]
z [N S &
g g
E] 5l 818 8 ! emes 1 &
g 2 & =1 =
: HIEE e | =] || mAGURA
: i H
| ALTERNATOR ENGINE ¢
[ATERROR SN | 5] |x| SENSOGRIP
\ i
Q | I WHITE/GREEN 1 @ -
z 4 <|ELECTRONIC
g
s| HOUSING
= BLACK 5600165
I Aﬁn RO E BJ: ELECTRONIC GRIP
o) 2ED 5600164
SOLENOID ROD END ELECTRONIC GRIP
NEUTRAL SWITCH 1724815 5600166
5022095 TELOW YELLOW 5600164
R0 +
POSITIVE BATTERY CABLE
471
% soarnse BATTERY
b
& A BLACK _
AN "7 NEGATIVE BATTERY CABLE
@\) 5047690

PTO CLUTCH
5101175

GRAY

The above parts group applies to the following Mfg. Nos.:

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)
5900756 (CCWKAV1536)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

72

TP 400-7390-AB-WD-F



Electrical Schematic - Cranking Circuit - S/N: 2013964104 & Below

5404086R

MAIN WIRE HARNESS
5404086
ORANGE/GREEN
YELLOW
OPTIONAL HOURMETER
GRAY '\ GRAY .
_voer AN
PTO0 SWITCH WHITERED
2EQ 5022180
% YELLOW - 3]
z G 3 @ WHITE/RED WHITE/RED
2lelole| Bl EH — £ » N
= Lk I YELLOW v = r O
= . u
§ VIOLET | L BLACK
3 = WHITE I I [ WHITE } WHITE bg%‘l\gﬂ
g % YELLOW r BLACK | L L0 BLACK
g > E [ ORANGE/BLACK ORANGE/BLACK
E } gl & | L . J (
g g g 5 BLACK
LT 01 B L= - é }
IGNITION | o
SWITCH VIOLET % o o AUXILLARY OPERATOR 3
soe0s27 2 £ g & PRESENGE SWITCH 3 -
L A BLAGK B £ £ 5101589 . O//(./
3 1 (o
22‘5 p ORANGE/WHITE ORANGEMWHITE L & %Eﬁ?i
FH y r £
© | H RELAY
| 5021766
Lo 0]
| e WHITE/RED
| 4
Ol/mo g ORANGEMWHITE
T :
5101528 & 3 3
z
z A g
: IR E ; ! % MAGURA
i z
AL KNA R ENGINE
7?‘ " A(?ET(); —————-@ ] SENSOGR'P
777777777 !
\ /|
Q | | I WHITE/GREEN I @ -
. 4 <|ELECTRONIC
i
i
g s| HOUSING
& BLACK 600165
£ ROD END
H ? oD END “:]: ELECTRONIC GRIP
Q BED, 5mn164
I S ROD END [l]: ELECTRONIC GRIP
"EUTR“L SWIYCH YELLOW YELLOW ~, se.gmm
N e "
POSITIVE BATTERY CABLE
o 5047136
X 4 BATTERY
< @
e g A BLACK
m STARTER/ " NEGATIVE BATTERY CABLEL |
,iﬁ)\ MOTOR Q Soireeo
< x;_/ 5 =
PTO CLUTCH
5101175

GRAY

The above parts group applies to the following Mfg. Nos.:
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)
5900756 (CCWKAV1536)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

73

TP 400-7390-AB-WD-F



Electrical Schematic - Ignition Grounding Circuit / Operator Presence - S/N: 2013964104 &
54040861

Below

MAIN WIRE HARNESS
5404086

ORANGE/GREEN

YELLOW
]\ OPTIONAL HOURMETER
. sc3244
GRAY GRAY BLUE
o Viower
PTO SWITCH
DED 5022180
z YELLOW . 3]
z T T =2 3 T WHITE/RED WHITE/RED
& [ I E Ol WHIE/GREEN
YELLOW - s . s
%
Z VIOLET L BLACK
8
1. I —— =
i YELLOW 5 BLACK | LN N BLACK
=3 I ORANGE/BLACK ORANGE/BLACK Iy
o 13 e ———
: | 5 C 7 ¢
| TETN gl gl x BLACK
> § "4
M jgnimon © «
% N AUXILLARY OPERATOR
SWITCH [ YIOLET bt = I - PRESENCE SWITGH _
e BLAGK & E I 5101589 " " O//U
= \ m % Ol?
2‘29‘ g ORANGE/WHITE ORANGEMWHITE g & u
EH g 7 ﬁ Q
© H RELAY
5021766
O C
i & WHITE/RED
! ]
Ol/mo g ORANGEWHITE \
PARKING BRAKE - z r X
SWITCH 3 g 2
5101528 x© < 2
: B —— - ‘
< : o = -
¥ 434 : i | % MAGURA
) | ]
| ALTERNATOR ENGINE
H MAGNETO o SENSOGR'P
| e ) S,
] |
k I N WHITE/GREEN .
i ? ) & |2|ELECTRONIC
i
g
s| HOUSING
& BLACK 600165
= ROD END
H A_?m ROD END H]: ELECTRONIC GRIP
O BED, 560076
SOLENOID ROD END ELECTRONIC GRIP
NEUTRAL SWITCH \ 1724815 5600166
So300e YELLOW YELLOW \ 5600164
£eo ;
POSITIVE BATTERY CABLE
b
< e BATTERY
¥
5
e A BLACK
/o " NEGATIVE BATTERY CABLEL |
o) o) 38
74 x
PTO CLUTCH
5101175 GRAY

The above parts group applies to the following Mfg. Nos.:
5900758 (CCWKAV1536SDCE)

5900749 (CCWKAV1536RDCE)

5900756 (CCWKAV1536)

© Copyright 2011 Briggs and Stratton. All Rights Reserved. 74 TP 400-7390-AB-WD-F



Electrical Schematic - PTO Clutch Circuit - S/N: 2013964104 & Below

5404086P

MAIN WIRE HARNESS
5404086
ORANGE/GREEN
YELLOW
OPTIONAL HOURMETER
GRAY. L GRAY LUE Soz2as
VIOLET | A
PTO0 SWITCH WHITERED
2EQ 5022180
Z YELLOW N 8
< - T T == 3 G WHITE/RED WHITE/RED
EREN N EH — £ = .
A Lk YELLOW v = r O
T - 5
Z VIOLET | L BLACK
a |
é = WHITE , I I WHITE ‘\ } WHITE bggl{‘l\gﬂ
g % YELLOW 4 BLACK | L K BLACK
g8 w ‘ ORANGE/BLACK ORANGE/BLACK
o % o) - {
2 8 &) 5 % ]\ BLACK 1 r
A— RED. = 3 I 4
IGNITION |
SWITCH VIOLET % Wl el ow AUXILLARY OPERATOR 3
020507 A e 3 5 B £ PRESENCE SWITCH 3 -
N ! EI 5101589 . . O//(J
@ | g (o
g ORANGE/WHITE ORANGEMHITE ! N & & 5
g% 1 r ’ £ plio
© | E RELAY
| 5021766
S
i [ WHITE/RED
| L 4
O‘/Nﬂo g ORANGEWHITE
i g z :
5101528 & 3 3
z
z e T B ~ 3
& : o fod -
£ HIE : ! % MAGURA
[~ | =
| ALTERNATOR ENGINE
i MAGNETO —————-@ ] SENSOGR'P
—————————— N It
N ) | ‘1
| 5 WHITE/GREEN I -
) | > ) &l |2|ELECTRONIC
i
i
g s| HOUSING
= BLAGK N 5600165
. .?m ) ROD END I]:]: ELECTRONIC GRIP
o) REQ 5600164
S ROD END [l]: ELECTRONIC GRIP
NEUTRAL SWITCH VELLOW YeLLow i R e
5022095 - Y 5600164
SE0 +
POSITIVE BATTERY CABLE
5047136
x BATTERY
g
e A BLACK
m STARTER, " NEGATIVE BATTERY CABLEL |
,iﬁ)\ MOTOR Q S0476%0
4©®)
PTO CLUTCH
5101175 -

The above parts group applies to the following Mfg. Nos.:

5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)
5900756 (CCWKAV1536)

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

75

TP 400-7390-AB-WD-F



Electrical Schematic - Charging Circuit - S/N: 2013964105 & Above

ORANBEGRERN

veon
L t OPTIONAL HOURMETER
4
anay any
aray 15HP MODELS ONLY
MAIN WIRE HARNESS
-y WHTERALD 5406
| PTO SWITCH
L 22180
EoR 4
RAY O
= | whtEGaEe
3
2 [ | e
H
sLcK
S
Q
i
z
3 z
B &
waa | e |
T HARKESS
| i
¢ R ALTERRATOR EnGE
[ MAGHTD ;
{im
WTEGAEEN
@
exn
SOLENOID
HEUTRAL SWITCH - 2
Pty vauon ewow s
) 7N fen :
\ SRR N POSITIVE BATTERY CABLE
{ SOLENDID 5 s BATTERY
PT0CLUTCH
100080 arar
Vevion
L OPTIONAL HOURMETER
o
Ay Y s
[ R 16HP MODELS ONLY
IAY MIAIN WIRE HARKESS
§ 547801
H o
£ | wiwtEiGAceN
: b
4 RELAY
g 021765
S
Z
BLACK

— Ul

BLACK

OPERATOR
“| PRESENCE
SWITCH
5101216

WHITERGREEN

VHITEGHEEN

HEUTRAL SWITCH
5022085

E %
GRANGEMHITE g g
\GHINGEIWHIE 7 H g
-
. ‘ ENGINE
I HARNESS
N o c
Bl ¢ am s o
3| 1 soruoo AT
,,,,,,,,,,,,,,,,,,, '
C smrEcasen
e
SOLENCID
et
YELLOW YELLOW. — )
{
' HED
¥
STARTER “1~ ‘PUSITIVE BATTERY CABLE
s

1
5160084

SOLENDID =
CraY

BLACK

" MEGATIVE BATTERY CABLE
04760

BATTERY

5406103C

The above parts group applies to the following Mfg. Nos.:

5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

— o~ — —

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

76

TP 400-7390-AB-WD-F



Electrical Schematic - Cranking Circuit - S/N: 2013964105 & Above

oR

ANGE/GREEN

5406103R

xewon
OPTIONAL HOURMETER
>
vieter 15HP MODELS ONLY
) AN WIRE HARNESS
|| Proswirck o
y ! 50180 |
wEtLow —
& =~ MHIEGREEN
eow —
- TCE oHG
o 1
HIE ?
) E ‘ {
N L
* |
LR gl oo
z |3 I
EIE
|
|
2
[
|
\ IGNITION SWITCH
/ \ POSITION | CIRCUIT MAKE
"""" L 1.0 &A
PARKING BRAKE E N > RN JBELEA
SwiteH g = g SSIART [BELES
o z ©
.
et s |
PO i
| FUEL  ATERNKIOR ENGNE |
[ NAGHETD 1
i
VHITEGREEN
£
£
=
i
‘ L SOLENDID
NEUTRAL SWITCH ion i
AL o Yeuow e -
=)
/ +
\ STARTER POSITIVE BATIERY GABLE
” SOLENGID = BAITERY
PTO CLUTCH
oty BLACK
) ey .“““— -
CABLE
04710
oreEGREEN
vELOw
OPTIONAL HOURMETER
& 16HP MODELS ONLY
] HEmED HIAIN WIRE HARNESS
P10 SUWITGH - 5407801
| 5097150
5 veuow 8
& g
H WHITEGREEN
z vioLET > Ty
. e L | L, vere s
gl = E
gl 2 SLACK NN [ [ 10K
H - l 7
H |
H P L BLAGK
Va
14 teNmon €F x |y ;
L oswien |, | vioer g8 pl g e OPERATOR
\ o A 2 |& {1 PRESENCE
L SwircH
| 5101216
L BLACK
f
|
|
N IGNITION SWITCH
STION | CIRGUIT MAKE
’’’’ [T
PARKING BRAKE } ol = BELEA
T ORARGEVHITE gl H BLLES
Stz z
" I S N i
2 BeE ||
g HARNESS | |
@) I
L i
§RUE  ATERRAIOR cune |
SOl NAGHETD
i
WHITEGREEN
{ ,
] |
& L
£
£xp
‘ SoLENOID
HEUTRAL SWITCH - erion s
5022095 — e > ]
PN HED .
/(/(3 . POSITIVE BATTERY CABLE
— B2
[N} BATTERY
PTO GLUTSH
e d TR . —
NEGATIVE BATTERY CABLE
st0

The above parts group applies to the following Mfg. Nos.:

5900987 (CCWKAV1636RDCE)
5900988 (CCWKAV1636SDCE)
5900758 (CCWKAV1536SDCE)
5900749 (CCWKAV1536RDCE)
5900756 (CCWKAV1536)
5900967 (CCWKAV1636)

— o~ — —

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

77

TP 400-7390-AB-WD-F



Electrical Schematic - Ignition Grounding Circuit / Operator Presence - S/N: 2013964105 &

Above

VELLOW

[ GRaY

OPTIONAL HOURMETER

54061031

15HP MODELS ONLY

Ry
SR
J— > AN WIRE HARNESS
F3 YELLOW | B, 022180 I
H w 3
] &
= 5 >
= x B 4 O
RELAY
5021706
T L L «
[ [ ( ( BLACK \
P 4
Ko vioter % [ T OPERATOR
= |z = g = “| PRESENCE
= = = SWITCH
5191216
i
IGNITION SWITCH z
POSITION _ CIRCUIT MAKE | ¥
1.0FF 4. &4 =
I 5 2 HN
3 8 3.START BALAS
N
/
)]
i i
R ALTERATOR e |
souchow MAGNETD 1
1] EGREEN
4
sED
T L SOLENDID
NEUTRAL SWITCH W TR
ThAL S vewow ELOw
. B
7N RED """
pm—— POSITIVE GRTTERY CABLE
(NS SOLEROID = R BATTERY
PTOCLUTCH
0 sUAGK
ke Rt TR— L S—
CABLE
ey
SRANGEGREEN
v OW
L v
VIALE: 16HP MODELS ONLY
MAIN WIRE HARNES!
fen PTOSWITCH o
5022180
= | — veLow [ l 8
H ) = & g
Gy 3
YELLOW i I\ H
u —
T A
viowET

eS|

wHITE

YELLOW

,i
Ve N
W IGNITION

8

|

ELLOw

ORANGEMHTE

| shate L

Vit

L 1]
FIEL  ActeRAAS
SOLENOID

Enoue |
WAGKETD 1

Ry

o L LU
"4
L L L[
B w 1 OPERATOR
z |2 HE PRESENCE
| = = SWITCH
6101216

WHITEGREEN

WHITEGREEN

D

g
—

NEUTRAL SWITCH f
5022095

BLAGK

FED

STARTER 1"

SOLENOID =

aRAY

+
POSITIVE BATTERY CABLE
0%

SLACK

" NEGATIVE BATTERY CABLE ...
<on

BATTERY

The above parts group applies to the following Mfg. Nos.:

5900967 (CCWKAV1636)
5900987 (CCWKAV1636RDCE
(CCWKAV1636SDCE
5900758 (CCWKAV1536SDCE
5900749 (CCWKAV1536RDCE
5900756 (CCWKAV1536)

5900988

JULEIRULESRULE SRS |

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

78

TP 400-7390-AB-WD-F



Electrical Schematic - PTO Clutch Circuit - S/N: 2013964105 & Above

vewow
OPTIONAL HOURMETER
> I
VIOLET 2
" wTERED 15HP MODELS ONLY
FT0 SWITCH 'MAIN WIRE HARNESS
- 5022180 - Pk
. YELLOW I ]
g Gw e €
SRy g
RSN H | wmEsRERN
euow T —
e = WL o
z vioueT (
5 e waTe L e
g 3 5021766
g g eLLOW aAcK N BLACK
HEE [ [ [ 4
g B
RED 4
T8 iGuTIoN T .
\ L iz K o
\_ | b 3 HEE ,
= 3= SWITCH
T 5101218
s
2
[ g
IGNITION SWITCH g
POSITION  CIRCUIT MAKE £
1, Off LM KA S
PARKING BRAKE z i BRUEA
SWITCH H
st
FEL
soLenom
N
" 4
§ R
& 5 S50
T SOLENDID
neutnALSuTICH | veLow veLow e
& "4 7
i3
5
2
S neo I
> +
POSITIVE BATTERY CABLE
a1ss
BATTERY
PTO CLUTCH o
s cany e e
NEGATIVE CABLE
oS
veLLow
OPTIDNAL HOURMETER
VIOLET 16HP MODELS ONLY
WHTERED MAIN WIRE HARNESS
| PTOSWITCH 107201
euew T s0azise g
e = s
- o r (
] . e
£ woare L il S5
g Lo L C ] . s
H / 7
O
>
)
E =3 2 | OPERATOI
H é = )| enesence
= SWITCH
O 101216
 unck
IGNITION SWITCH
POSITION _CIRCUIT BEAKE
1. OFF GEMEA
PARKING BRAKE = 2PN BALEA |
SWITCH ORNHGEAHITE. 5 [pswRT Batss |
sz
I D e
£
R excine
soLERD HATHERD
___________________ L
[— ]
) [, 4
N i
b\ SOLENDID
NEUTRAL SWITCH Yelow veuow ~__nens
502209 3 = )
1
3
SRVLN AED. ]
y” \ 4 +
) STARTER "L POSITIVE BATTERY CABLE
[N SoLENOID = 8041135 J—
PTO CLUTCH
ou BLAK
s anar TR . S—
NEGATIVE BATTERY CABLEL |
962

5406103P

The above parts group applies to the following Mfg. Nos.:

5900967 (CCWKAV1636)
5900987 (CCWKAV1636RDCE
5900988 (CCWKAV1636SDCE
5900758 (CCWKAV1536SDCE
5900749 (CCWKAV1536RDCE
5900756 (CCWKAV1536)

AAAA
JULEIRULESRULE SRS |

© Copyright 2011 Briggs and Stratton. All Rights Reserved.

79

TP 400-7390-AB-WD-F



Notes




Notes




Notes




Hardware Identification

Common Hardware Types

Hex Head Capscrew @ Washer
N/

@JMMM)MMM_@

Carriage Bolt
@ @) Hox Nut

Standard Hardware Sizing

When a washer or nut is identified as 1/2”, this is the
Nominal size, meaning the inside diameter is 1/2 inch; if a
second number is present it represent the threads per inch

When bolt or capscrew is identified as 1/2 - 16 x 2”, this
means the Nominal size, or body diameteris 1/2 inch; the
second number represents the threads per inch (16 in this
example, and the final number is the body length of the
bolt or screw (in this example 2 inches long).

The guides and ruler furnished below are designed to
help you select the appropriate hardware and tools.

—Q
j_§ Inside
£ ( - ) Diameter
b \_
— \ J
e | | |
N
@ Screw, 1/2 x 2
N Body
< Diameter
| N
L= Body
s Length
—L
L N
—w
—X
< Y
N
—L
N
et N

Wrench & Fastener Size Guide

& Torque Specifications

Torque Specification Chart

FOR STANDARD MACHINE HARDWARE (Tolerance +20%)

4 \

1. These torque values are to be used for all hardware

2. Recommended seating torque values for locknuts:
a. for prevailing torque locknuts - use 65% of grad
torques.
grade 5 torques.

values must meet this specification.

Hardware
Grade N

SAE Grade 2 SAE Grade 5 SAE Grade 8
Size Of in/Ibs in/Ibs in/lbs
Hardware | ft/lbs | Nm. ft/lbs | Nm. ft/Ibs Nm.
8-32 19 2.1 30 34 41 4.6
8-36 20 2.3 31 3.5 43 49
10-24 27 3.1 43 4.9 60 6.8
10-32 31 3.5 49 55 68 7.7
1/4-20 66 7.6 8 10.9 12 16.3
1/4-28 76 8.6 10 13.6 14 19.0
5/16-18 1 15.0 17 231 25 34.0
5/16-24 12 16.3 19 25.8 27 34.0
3/8-16 20 27.2 30 40.8 45 61.2
3/8-24 23 31.3 35 47.6 50 68.0
7/116-14 30 40.8 50 68.0 70 95.2
7/16-20 35 47.6 55 74.8 80 108.8
1/2-13 50 68.0 75 | 102.0 110 149.6
1/2-20 55 74.8 90 | 1224 120 163.2
9/16-12 65 88.4 110 | 149.6 150 | 204.0
9/16-18 75 | 102.0 120 | 163.2 170 | 231.2
5/8-11 90 | 1224 150 | 204.0 220 | 299.2
5/8-18 100 | 136 180 | 24438 240 | 3264
3/4-10 160 | 217.6 260 | 353.6 386 | 525.0
3/4-16 180 | 2448 300 | 408.0 420 | 571.2
7/8-9 140 | 1904 400 | 544.0 600 816.0
7/8-14 155 | 210.8 440 | 5984 660 897.6
1-8 220 | 299.2 580 | 788.8 900 | 1,244.0
1-12 240 | 326.4 640 | 870.4 | 1,000 | 1,360.0

NOTES

excluding: locknuts, self-tapping screws, thread forming
screws, sheet metal screws and socket head setscrews.

eb

b. for flange whizlock nuts and screws - use 135% of

3. Unless otherwise noted on assembly drawings, all torque

1/4” Bolt or Nut 5/16” Bolt or Nut 3/8” Bolt or Nut 7/16” Bolt or Nut 1/2” Bolt or
Wrench—7/16" Wrench—1/2” Wrench—9/16” Wrench (Bolt)—5/8” Wrench—3/4”

Wrench (Nut)—11/16”

Nut




Parts
Manual
GGCW36 Series

Walk-Behind Mower

IT IS THE POLICY OF BRIGGS STRATTON TO IMPROVE ITS PRODUCTS WHENEVER IT
IS POSSIBLE AND PRACTICAL TO DO SO. WE RESERVE THE RIGHT TO MAKE
CHANGES OR ADD IMPROVEMENTS AT ANY TIME WITHOUT INCURRING ANY
OBLIGATION TO MAKE SUCH CHANGES ON PRODUCTS MANUFACTURED

Briggs and Stratton Power Products Group, LLC.

5375 North Main Street
Munnsville, NY 13409 USA
800-933-6175

www.ferrisindustries.com

© Copyright 2011 Briggs and Stratton Corporation
All Rights Reserved. Printed In USA.





<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.5
  /CompressObjects /Off
  /CompressPages false
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Remove
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly true
  /PDFXNoTrimBoxError false
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<
    /ENU (Briggs Graphics with 300dpi downsamples. Includes crops and bleed.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks true
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        9
        9
        9
        9
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /HighResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 12.002400
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice




